Parte Manual 339552 A

PARTS
MANUAL

Model G3560110
14.5HP/40" DecR

T RDER REPAIR PART. .
Only use a factory repair part. Repair parts, except for the engine or the transmission, are available from the store
where the unit was purchased, a service shop recommended by the store, or an auihorized service shop found in
the yellow pages of the telephone directory.
If you cannof get a repalr part or serwce as described above calior wnte to the Central Parts Dlstributor shown onh

iollowmg :niormatlon 1- Complete Model Number {see nameplate) 2- Date of Manufaclure 3- Gomplete Part
Number, 4- Description, and 5- Quantity.

Repair parts tor the engine or the fransmission are availabie from the manufacturers authorized service center
found in the yeliow pages of the telephane directory. See the individual engine or transmission warranties.

® Read and keep this pans list book for future reference.

@ This parts list book comains drawings and part numbers necessary to obtain repair parts.

® Record the following information about your unit. Thig information is necessary when ordering parts or in case
of loss or theft.
WHERE PURCHASED:
DATE PURCHASED: Month Day
MODEL NO.: DATE OF MANUFACTURE: _____

117/86

[



G3560110 | REPAIR PARTS

REF.
MOWER SUSPENSION PG,
(EOLT & NUT)

REF.
ENGINE & CONTROL FG.
{ENGINE)

CHASS15 AEAR FG.
(CONSOLE)

F.
PRE-PAINTED FRAME FG.
{FRAME}

.....

REF.
STEERING PG,
{FRONT AXLE)

REF.
PRE-PAINTED FRAME (.
(FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNLUMBERED

PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than eriginal equipment paris may void your WITH OPPOSITE SIDE )
warranty. : CAIHIOT A




G3560110

FRONT CHASSIS & HOOD ASSEMBLY

KEY# PART# DESCRIPTION 0OTY
1 337613-830 BRACKET, GRILLE, LH....ooocormmiimiininanssrrrsamrnene-
2 337614-830 BRACKET, GRILLE, RH ......... etresrasaessanrnrens w1
F 56030 SCREW, 5{16:18 X 75 4sssessenssnrnnnrerarsrssmnnnseaonemiiis 4
5 55273 NUT, 5/16-18 .ovvvrrneer dramsssrssssssseremsareareeane -
8 308207 BOLT, 625 X 218 ooirerrmmorrarrmarssssisnsnian .|
] 30008 L D - 1 PP . |
10 180138 SCREW, 3/8-16 X 3.00 2
i1 2483 WASHER, .3GID X 125D X .07 cccavaviiniinrnnsnnnas 2
12 1499 WLIT, 3/8-16 cemeearrnmsmrmvnrasrnmsrrrsnrnns remrierenianann 2
is 45763 RIVET, POP ...oiietneamsemsmsmnmsmrarsransrermeemnammnseencain i
i7 35997 SCREW, 5f16-18 X .50 ceveivreremrntannssmmaie e iaans e 1
18 995346 ECREW, 120X .50 ..\ ciiiiiiniin i san i san s ieaees 10
19 30944 7-860 DASH cooiaiiiienniassnssnnnssrassnsmssenssnees 1
20 9I5345 SCREW, 1/4-20 X .50 ....... AU SR 4
21 44811 SCREW, 1/3-20 K (75 eeeeivmmamromermeeemisiectaaaanaannannan 4
22 30352 INUT, 1/8-20 aeiiamccsressininansrnsrassmssmrmnnnonoemnsrissnnssinnan 4
23 313021-860 GUIDE, HOOD vvevavenianrensmsnmssssiosiasiesnnnsnssnsnsnrssanse 2
24 180020 SCREW, 1/d-20 X .75 vevemrerasmranrmmnecemmbominisssiniassantan 1
25 51335 o L N 2 T ¢ S 2z
26 303188 HOOD, H-15 ceeeeevevaennonen SN | S . ... 1
27 319986 DECAL, TAPE H15 ..civvearserssarsrssnmrnrs s memmnsomee cnl
28 302670 LENS, HEADLAMP ....ooimiereerasrennrrnnc e 1
30 56676 BOLT, .375 X .58B0 .erveercarmrmmrmssisssiain 2
31 1498 MNUT, 5/16-18 cneuressnsrsrrsmasrrasrssnnmmmmnt in memimoioin 2
32 310749 LANYARD, HOOD 9.16 LONG . I
33 180020 SCREW, I4-20X .75 .orvines !
s 120380 WASHER, 263X .49 X .07 coveevnnns 1
35 48050 SCREW, Ua=10X .75 ccciisimssnmaisnnnnnnas R
36 3071452 FOIL, HEAT REFLECTOR .evvvevveeusrennsmrsamsmnasmnnsemein !
37 331322 COVER, STEERING SHAFT ..cosnvvcimimnnnreininnscensnenee |
38 330847 STEERING WHEEL ......... 1
301413 SPACER, STEERING S 1
32762 GRASS CATHCER MANUAL «..cooreeeenerracemenacenee 1
328185 AIR ASSIST MANUAL (ENGLISH) ..ovvevevivvrranseerireens 1
330272 AIR ASSIST MANUAL (FRENCH) ..ccocvas weriannan]
330273 AIR ASSIST MANUAL (GERMAN) orvo oo 1
339550 OPERATORS MANUAL (ENG/FRE/GER) ..vvviiiinnien 1
339551 OPERATOR™S MANUAL (DUTCH) o, !




REPAIR PARTS

G3560110 ‘

REF.
MOTION DRIVE PG. |
(GOVER)
[~

(6 -E=0

P

REF. '
PRE-PAINTED FRAME PG,
{FRAME)

S —

B 1.7
‘n

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Uze of service/replacemnent parts other ITEMS ARE INTERCHANGEABLE

than eriginal equipment parts may void your WITH OPPOSITE SIDE

Marranty. ARE2A5 A
4



REAR CHASSIS ASSEMBLY

G3560110

KEY# PART# DESCRIPTION Q7Y
55 310005 FOOT PAD, LH croveisssisssnmssssmssmrrerrrmnnsnessssnssnnnrans 1
57 310006 FOOT PAD, RH ..o el
&8 309215 FASTENER, RATCHET ... _1z
59 30B665-860 CONSOLE .cosrnssnnssssmmmsrnransaner -1
&0 331535-860 PLATE, SEAT . oeeeeeeeeeceeeiemacissas 1
61 310660-830 BRACKET, SEAT SUPPDRT .......... 2
62 20507 BOLT, 437 X 156 cocirrevrerasrr .2
63 1498 NUT, 5/16:18 .oosiracannnnaas . w2
64 45901 SCREW, 5/16-18 X .63 ...u.. i
65 L1498 NUT, 5/16-18 ............ -4
65 337427 SPRING, SEAT .vervecimrississnssinsnnnns 2
&7 120392 WASHER, FLAT .281 x A3 X065 . p =
68 905346 SCREW, 1420 X .50 aceivrennnrmssrrnsronrareneeiisioisnanan 2
70 = ASSEMBLY, FENDER .iccetiiiiinmennmmmrnenrsssmsrsemsonacssss 1
70-1 327471-860 FENDER.....ccoeeeecinneens .1
70-2 9239 CLEVIS coocnernnsnmssnnmnnees .
70-3 439455 SCREW, 5/16-18 X .56 ... L IORNR— .1
70-4 301551 WASHER, .344 IDX1.50 DX .09 ...t el
70-5 120373 NUT, 5/16-18 50 vrvrvraes N - 1
71 I5346 SCREW, 1/4-20X .50 .... -1
72 126358 BOLT, 5/16-18 X 1.00 ... 2
7 1498 NUT, G618 vssseeibiisbnsnsnasanadunansinnrnsetrrsagzase--azans z
76 338622 GEATEeNS. 08 N 6. 8 ) W e S S i
77 120393 WASHER, FLAT .344 X .69 X .0565 . i |
78 180079 SCREW, 5/16-1B X 1.00 ................. |
79 3314837 BOLT, .500 X .10 ........- .
80 643958 HANDLE, WING NUT ...iciiareeccaraman oo pamesses e 1

* QRDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




G3560110 - REPAIR PARTS

A Syrmbal denotas ertical assembly ponts,

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALY UNNUMBERED

PARTS. Use of scrvice/replacement parts other ITEMS ARE INTERCHANGEABLE

than eriginal equipment parts may void your - WITH OPPOSITE SIDE

Warranty. . 33R0AR 3




G3560110

- L R E
k]

R

PART#

327376
124824
271150
313541
56030
83273
300440
1498

335697-860

320075
180079
120393
1498
338048
S0148
B260
9400
35498
300698
180020
1502
300158
300169
180079
SBZ47
1908
58248
7072
1498
323739
0947
180072
120393
1458
3ot
310347

FRAME ASSEMBLY

DESCRIPTION QrY -

GUIDE, BELT SHORT ..cvistarnmsmnmsisssssssassssisssns s 1

NUT, 5618 evvessssensssrrnes [EUUTTOOTR RO |

NUT, 31816 covrrerrssnres esresereeepesteninrrrestasEesirsetres i

BRACKET, FRONT AXLE wooivairerssmsnninrmssssenneees 1

SCREW, 5/16-18X .75 ... NPT |

NUT, 51618 evveerrcsssssnssrrnsnssssans wl

GUIDE, BELT, RIDER..... 1

NUT, 5/16-18 -..oesincrnenras 1

FRAME, MAIN .. verrmeesrennennc 1

BRACKET, CLUTCH ENGAGE LEVER wvooveer el

SCREW, 5/16-18 X 100 coversrcnremssnrnsrnsrmises o

WASHER, FLAT .344 X .69 X .065 .......... 2

NUT, 5/16:18 cevceveerscrsssnsssrrrrassassssansnoas .2

ASSEMBLY, CLUTCH ‘LEVER LOWER....... el

BEARING .cvaieirureerrostmnmincnrnssasases .1

PIN, HAIR vvceeuererersssssssrsares 1

BRACKET, SWITCH ENGAGE .......... ol

SCREW, 511618 X .75 sorerreracsssasmsssns vareen ]

BRACKET, FRAME CABLE ...t nnnsvan o misnnas 1

SCREW, 1/4-20 .75 worivresiennsnees .

WUT, 1420 cacerninnrsivnencsssnssnenes AW

LIFT ASSEMBLY, LH wuvversors-iisssmssmmmm e cassansseassocoee 1

LIFT ASSEMBEY, RH .ovuvesennsrrrerstssssassnsrmnmmmsesnsiinns 1

SCREW, S5/16-18 X 100 10rvcecssinaensrenrmsssias simsasasnesiens i

NUT, ADJUST vorooeoeensnemmmmnnenr veen

NUT, 5/1G-T8 ovrnvsemsiassesnsmsrassesedssanasransasssresass e 1

BRACKET, REAR HANG SUSP .. uiauvararecnsscceennreroe 2

BOLT, 51618 X .63 eeeemmcmrniosss esannrrened

NUT,; 5/16-18 caeeeinres a2 48, | AN S N 4

BRACKET, STABILIZER . ..\efocaesmeeeeincinmsiasnmssnnravars 1 v .
SCREW, 3/8-16 X 1,25 .. vevsesiures eee. 1 :
SCREW, 5/16-18 X 1.00 cevvesrrsissmmsnnsussasrossaczissmnsnans 1 i
WASHER, FLAT 344X 69X .065 ..........coosmminnnnnans ] i
NUT, 51618 oveccnrcnriirasnneseccsins wene 1 |
LEVER, SHIFT-LOWER ....... ]

CLIP. SHIFT LEVER A

42 310347

43 57250 GUIDE, BELT -..cuuruseueeencssssssasmssramaresoncssassssssssses
44 9EL16 WASHER, FLAT 391 X 100 X 125 wovnrerereesemssssnns !
45 1498 NUT, 5/16-18 wovemremenecmerssensesssanrnsenns rererernrabenarnens 1
46 310356 BRACKET, PIVOT SHIFT LEVER ..ecvrorosrresssseararanea: I
47 180020 SCREW, 14-20 1 .75 ouaseranrsnsrernsrecsnesssssmssmsrsnmsotas 2
48 1502 NUT, 420 oeverenmrreresnans reretesnensneerenrenens 2
49 304016 GUIDE, BELT, RH el
50 1498 NUIT, BI1B-18 vvroreeeesrasseresrnscemesssasssnssssssmneessisnes 1




G356011 ' - REPAIR PARTS

A Symbol denotes oritical assembly points.

REF. .~

- GHASSIS & HOOD FG.
- (STEEAING WHEEL

" BHARDWARE)
. REF, -
CHASSIS & HOOD PG,

DASH;
HEF. { )

FHE-FAINTED FRANE PG
(FRAME)

AEF.
PRE-FRINTED FHAME PG
{FRONT AYLE SUPPORT)

"1

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Use of seridee/veplacement parts orher TTEMS ARE INTERCHANGEABLE
than eriginal equipment parts may void your WITH OPPOSITE SIDE

uAzrranty. 33HM o 13




G35060110 FRONT STEERING ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 * ASSEMBLY, ANLE FRONT .oivivsmrsmsesssmsssnssisiiiaiin 1
i-1 300272 ASSEMEBLY, FRONT AXLE SUSPENDED ... 1
1.3 52407 SPINDLE BEARING .. BT
1-4 302926 ASSEMBLY, SI-"]'NDLE RH ........ SV |
1-5 315886 ASSEMBLY, SPINDLE LH . 1
1-6 36625 RING, RETEX vvesesessarenssnsasasnsnen rrveesrnnenn 2
8 304590 TIE ROD ASSEMBLY ..cuveivirsraravarssrasrmnasorerms ryammemnn 1
9 180128 SCREW, 3/B- 16 X 1.75 csrvemenavarns T —-
10 120382 WASHER, .393 X 68X 10 ot 2
11 1459 INLIT, 3/B16 ooneoeieinemrrtvmrbrebrt mbn bbb e bd et bt cabbets 2
iz 58289 SECTOR, STEERING ...... el
i3 52406 BEEARING, FLANGE ....... el
i4 180177 SCREW, I/2-13 X L.50 rearccsmsmararremssnsre srarnnsmsrraroens 1
is 22265 WASHER, FLAT 515X 1.38X.119 ..vinrireaiemaen i
16 1500 i [ R ¥ 2 e N i
17 58291 STEERINGG LINK...cocimimemsimnmmsrsmns sarar s ssssnswmmnnnses i
22 412349 NUT, 3/8-24 ; R 1
23 96416 WASHER, FLAT 391 X 1.00 X 125 ccrvvvrenrernrnssnreres 2
25 412342 NUT, 3/8-24 ..... L PP PP PPN 1
26 332528 SHAFT, STEERING ..... RN |
27 58244 FINION, STEERING «.cccciinniiniiiiimsia s snnaaie 1
28 58274 PIN, DOWEL orrvoeereeerrmt rmermmtc e pmmee e et et 1
z9 301410 BEARIN(G, FLANGE ..o i s annne s 1
30 30) 398 WASHER, FORMED1.135X 1.53X .12 ......... . |
31 21682 WASHER, FLAT 765X 1.25X.042 ............ ]
3z 36625 RING; RETEX ..cuvusisininsmsrarsasararansnrssrsrenses ee 1
33 692287 TIRE & RIM ASSEMBLY, PU 15X 6.0X 6 ............... 2
33-1 338512 VALVE $TEM

332 338517 RIM, WHEEL

33.3 338513 BEARING

35-4 338516 TIRE, 15 X 6-6

38 G642 WASHER FLAT 755X 1.31X.075 o2
T T mx LT Lo} L akelH sinninsansnnsnsnnnants I
43 124925 NUT, 3/8-24 .cciiiiiiiiniinsiseninns w2
44 57158 BALL JOINT 3/8 THI} .. .1
45 21275 BALL JOINT 3/8 THD) .vverensearsarinrraraarsnsrncnsrararnacs 1

46 42815 WASHER, FLAT .755X1.53X 07 ......................... 2

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILAELE




G3560110 REPAIR PART

HEF. .
CHASSIS REAR PG,
{HARDWARE)

PRE-PAINTED FHAME P'G.
(PTO CABLE BRACKET)

PRE-PAINTED FRAME PG,
(LOWEH PTO ENGAGEMENT)

CHASSIS REAR PG,
{FENDER)

HEF,
PRE-PAINTED FRAME PG,
(DECK LIFT)

REF,
PRE-PAINTED FRAME PG,
{FRAME)
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. UVae of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than eriginal equipment parts may void your WITH OPPOSITE SIDE

warranty.

IR0 A

10



G3560110 MOWER SUSPENSION ASSEMBLY

Gaseorto _  MOWERSUSPOSIR——

KEY# PARTH DESCRIPTION QTY
5 338049 LEVER, PTO UPPER ..vvocasnesnrosssmmnsssssctasmsasnsss 1
7 578309 PIN, CLEVIS .veaucunrerer pers

8 36368 PIN, HAIR cecevevsrnrnsmsarsssnanans

13 324032 SPRING, CABLE KEEPER 1vvvorovsreees

14 48306 PULLEY, METAL .....cec SR

15 316648 SPRING wevenssrsensnsras SO rrereenanes

15 324045 BOLT, .375 X .565 wcueues O eeerenmeenee .

17 1288 BRACKET, CABLE RETAINER ovruseurve-sassnsuirnranses
18 1502 NUT, 11420 1ovneemene U U v
22 324055 ASSEMBLY, CABLE PTO ENGAGE ..vcvunesere renemnnens
23 120613 NUT, 1428 1eveeursnssssennennees A vereennmrerspsianats
24 35498 SCREW, 5/16-18 X .75 «ovvrnsenans ravenseraerras .
25 57444 TIE, CABLE ..coossennens areremanees vergmeamees -

31 417098 WASHER, FLAT .531 X 1.06 X.063 ......con.

32 8260 PIN, HAIR ...cvovieeences BV rrasansenes

6 313926 BRACKET, HEIGHT ADJUST ..cocvvnene -

37 180077 SCREW, 571618 X .75 sasesenarer U

B L .
Hn-—_~_-—-_—-HNNHHuh&HhL_Luuu-_-_LL-

38 1498 UIT, 5/30-18 caresenees FrasmwmEeyrersaavenaTe

39 180077 ' SCREW, 5/16-1BX .75 . [ S

40 55273 NUT, 5/16-18 ...cvcsmmaimnes ctarranesnaneen

41 301238 QUADRANT, HEIGHT ADJUST ......... . \
42 180077 SCREW, 5/16-18 X .75 1oviciaiimmmrmnrrisnnmmmnansrarmssssnnans
43 1498 NUT, 51618 crcvsisaininmmrritssasnmnmnnmrrrssosmmmnnmnrascrssssas
a4 322292-830 HANDLE, LIFT .. ... irremcsmacensaciassannranresriioissnns s
45 300171 BOLT, .500 X .270 o
46 SO6418 WASHER, FLAT 506 X.75X .024 ....... M S
47 44108 NUT, 5/16-18 ... P
48 301239 PAWL, SQUARE v asusennsarasinsssssnnsmassonsas sansss

42 300171 BOLT, .500 X 270 nrmmmrEdetdiissnmEmTay Y
50 44108 WUT, 5/16-18 Codmomoeos prsnaxn
52 9435 POINTER, HEIGHT ADJUST ........... PO
53 138479 WASHER, 195X 41 X .03...... A
B4 35287 SCREW, #5-32 X 38 ccvnnrrmmmnnnannnes caaRRaREERETEEaryremannas
55 303027 ROD, ACTUATOR-SHORT --ccvcnvememssssassssrasssses . |
56 58316 SPRING, HEIGHT ADIUST ;
57 58325 KNOB, HEIGHT ADJUST PUSH BUTTON ...cooveaianne |
58 58329 GRIP, BLACK ...

59 9149 BRACKET, CABLE RI:-TAINER SPRp——. N

&0 JBI06 PULLEY, METAL

F ] _:_5{1-: \111-1"' -.r: iy 3
63 4177 ASSEMBLY, CABLE LIFT .....cociiiimnimninnes PP 1
&4 300310 PIN, CLEVIS ........... s4sanammmrarrae sessasenrnrrrTre, bempiaranran 1
(i1 300311 RING, RETE ..teenunn [ ttstanasnmrnazanee wees 1
[:1.] 120375 NUT, 1/4-20 ..... ras T 1
&7 48306 PULLEY, METAL....... vtAbiiRsrE ey asaaananarnn 1
[ 300317 PIN, CLEVIS .......... Ab AR ArEREREEEreidLAEAEEETETTETSY tarnannnn 1
[ B260 PIN, HAIR ...... P T T ST |
iy 9405 CLEVIS, LIFT CABLE ............ ftrrasaerteeaver-ifiEELEERTETYS |
71 120372 NUT, 1/4-20 ...... PP arcssenn —————
72 39522 PIN, CLEVIS ....... prinranrarnier 4he

73 121222 PIN, COTTER ..ccovvmnnmmarnssasse

74 333003 LIFT COVER ....... PP, .

75 300340 SCREW, #10 X .75 ...vve-

76 321837 KNOB, ROUND .....vaex

77 120392 WASHER, FLAT .281 X 63 x 065

11



G3560110 | REPAIR PARTS

A Symbol denotes criical assembly paints,

REF,
PRE-PAINTED FRAME PG. i =) REF.
{FRANE) 5 T ¥ b CHASSIS REAN PO
v ; {FEMDER;

ELECTRICAL P&
(GROUND WIRE & NUT)

SN L PRE-PRINTED FRAME PG |

(FRAME}

| DHE-DAINT‘I‘?‘H II:HAME PG

(FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Uze of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
HARTTOTLLY.

BIR234 13

12



G3560110 | MOTION DRIVE ASSEMBLY

KEY# PART# DESCRIPTION QTY

I * TRANSAXLE, ZW3 oicovurareressssnnaneocsssinnmnrimotitanrsres i

2 302745 PULLEY, 6.6 0D .... e 1

3 SOrPgs KEY, HIPROY oo ciininireessnsn s msnsns s st 1

4 22053 RING, RETEX ...t R

5 314120 BELT, V AL B7.25 reeemserreeosssssmremm s asnarns s tissnnass 1

6 180091 SCREW, 5/16-18 X 2.50 vraverrasiurisnamsmssssnani s msssnsns 4

7 120393 WASHER, FLAT 344 X .69 X .065 .. Y1

B 1498 BUT, S/16-1B oeoriianinimrnrrcssannianansssessmnrnrs s tannnrenas 4 !
11 35498 SCREW, 5/16-18 X .75 1ecnninararsccsisnmnirasssmmissnnessomeases 2 :
12 120638 WASHER, 328X .60 X .09 ccoooiiiinnaunaimsmansnnners oo 2 :
16 150077 SCREW, 5/16-18 X .75 .. STV SR 1 | I
17 138538 WASHER, .320X .61 X 103 e cnans e maaaRens 1

18 1498 INUT, S/16:18 oeieneranssianassrnime st trasans s smssannnnn st I

31 324798 LEVER, SHIFT UPPER -.ovixenriansressstnnssnssssisssinsones 1

3z 310265 SPRING, TORSION - oeccareurrrmsssansnssssssassassnis o isien 1
33 137185 PIN, COTTER +.oavessassssiassiesanasseesssnteesassscasast soresss 1
34 120238 WUT, 1/2:13 ciaidurranrrrrmsitanirnnmcsmarenersoossasnn |
35 306690 HANDLE, 1/2-17 wevvavnersmessas sansremeacsssssssazasessaes o
36 314965 LINK, TIE ROD SHIET 1oveceecimmrisssssssssecisssainiens el
37 180124 SCREW, 3/B-16 X 1,25 vuevassnsassorossssnssnsspossianssyarseie I
38 1499 NUIT, 3816 aenvrorisnnmmnnrnrsccsasannarrossitatmrarr - iitaaae 1
39 309637 BRACKET, SHIFT .. ocoatsenserensissasnsesseseassseas ]
40 180124 SCREW, 3/B 16X 125 cvvoo e tansressens o cabsiassssn vl
41 120394 WASHER, FLAT 4069( 81 X 065 vurenrinernres ?
a2 1499 NLIT, 3/8-16 . LA N ™ 1
43 57157 WASHER, .750 K 250 vvvroresssasesernss el ‘
44 56255 SCREW, 1/4-28 % .75 <voemisranmscnsncmsnssssrns il
45 311257-830 BRACKET COVER ..ooveueeeoessvsnansorieesinns el
46 311200 COVER PLASTIC ....... A
311331 scmzw 1/4-159( 44/ 53 . 2

* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS &SERVICE

13



G3560110 " REPAIR PARTS

; ENGINE & CONTROL P4,
REF. . -, (ENGINE;
PRE_PAINTED FRAME FG. e ]
(FRAME) el

NOTE: ALWAYSE USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Use of service/veplacement parts other

ITEMS ARE INTERCHANGEABLE
than erviginal equipment parts may void your WITH OPFOSITE SIDE
HAATTrariLy.

ERTAEE L

14



G3560110 MOTION DRIVE ASSEMBLY

oy MomenpuvEsssmeL:

KEY# PART# DESCRIPTION OTY
60 321514 SPRING, DRAG LINK ..couvvr oeermereerearae e re st aes 1
64 319675 PIN, CLEVIS ...vovuseens cererennenes reraenernstasssrasmrasines 1
65 57847 SPRING, BRAKE PEDAL vvrvusonensesrers- cereenenne ]
66 2068 WASHER, FLAT .504 X .75 X .059 .. cessanens 3
67 56180 PIN, HAIR ©ovueecerrsssaraseesossansssssnys onsaserars sosssnsssss 1
68 48160 PAD, CLUTCH BRAKE WIPRINTING vooeereerresressasees |
&9 320381 ARM., IDLER TRACTION carmeermcsnsenensrsmasssnsmssranesas 1
70 329989 BOLT, .625 X .135 coveeer SO peeesene et atarmane e 1
71 45602 WASHER, FLAT .333 X .87 X119 weonrnenrmrrmsssrniens 1
72 1498 NUT, 5/16-18 cocanrene SO I eeneeenn
73 39659 RETAINER, BELT oeeeusetrencasasisssnssbssnssasssansnssesss 1
74 15374 PULLEY, IDLER .c.cosunnurr-cocannnnnnrmcanmmmannormassanners 1
75 45892 BOLT, 3/8-16 X 1.80 ...vevuenns .
76 1499 NUT, 3816 cciemrisassmsones By
77 57204 ROD), CLUTCH vceuvirninssns 1
78 325937 SPRING, BRAKE ........ e
70 326131 BOLT, .495 X .31 sssvereins . ... N
8O 1498 ’ NUT, 5/16-18 . .riiaciramnnnrsasmaraminrrrocsasssnrssr s ol
81 330505 SPRING, CLUTCH +vrvsrasessnersisssassasarosssarsss o
82 692290 TIRE & RIM ASSEMBLY, 207 «.-csssassveresscasiescnee: 2
82-1 338512 VALVE S§TEM

§2.2 338524 RIM, WHEEL

82-3 338526 TIRE, 20"

86 338184 SPACER ........

87 52928 KEY, SQUARE
88 642 WASHER, FLAT 755 % 1.31 % .05 1....cooersretnaciesees
89 42815 WASHER, FLAT .755 X 1.535X .07 .. -
20 36625 RING, RETEX .1eoveeeecine s enemeenr e .2
9] 40394 HUR CAP ..v.ocveereeosbvsarasssserenssssaisssssssans sesmmssnsrass 2
) NOT REQUIRED ON THIS UNIT g
93 325941-830 PEDAL CLUTCH/BRAKE _.....o.oiioeenesitnsnsnsnerressssss 1
e — e P e

15




G3560110

REPAIR PARTS

REF.
CHASSIS &
HOQD PG.
DASH

NOTF: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. UUse of service/replacement paris other
than eriginal squipment parts may veld your
HErranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

3A23504 L,

16




G3560110 ENGINE & CONTROL ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 * ENGINE 11scessesssnseressensussesnssssetss sbsrsssssssssasssssassnns 1
2 50047 SOREW, 3/8-18 X 125 cecreemsecerereserrassssssammnresasssanes 4
3 138480 - WASHER, 384X 69 X .08 cimciacrrinnianinnrsrisrsarransas 1
4 327868 EXHAUST TUBE PR |
5 328024 CLAMP EXTHAUST ..o ceeieerairrmrartirassassacassnsnnsnns 1
[ 327785-830 HEAT SHIELD cuueeeeinammssrsnnsnarasnssbaanrrmms rimacsasnssas 1
7 905346 SCREW, 1/4-20X .50 cueverarrrrensn- deediiasieisssmamsiEs 3
10 328028 PULLEY, ENGINE .u.uessssssasesseressssossrassesarasserseesenss 1
11 120383 . WASHER, 459 X . 7B X .12 .rieciecvirarrsarrmarrnamenmcenes i
12 433146 SCREW, 21620 X 4,25 e vicne crcennm s 1
13 J14989 TANK, FUEL 1 GALLON .......- PR, NP - - 1
14 49050 SCREW, 1/4-10X .75 ciceceverasnassrrsnrrsnrsemreremcsiionsass 4
15 50118 TUBING, .25 X 50 X BULK GAS LINE .....cimaeeeeiit 13.5"
16 5744 TIE, CABLE ......... w0 FOTRR |
17 47345 CLAMP, HOSE SCREW TYPE .o ceeeeeeessman 2
18 #6704 CAP, GAS PP S |
19 321273 CONTROL, THROTTLE ...cc.covavararrssrrnsrrrnes TS IO I
20 320553 SCREW, 10-24 X .63 y

2l F0OE459 NUT, #10-24 wcvvennnnes =

22 50607 KINOIR . ceivneenessnanisnssnnnssnnranssnsmsnnnrrrnsrearasrns

23 325547 QIL DRAIN VALVE ASSEMBLY ..ocrvoc i ciiiiiinnanans
24 327422 CAP, OIL DRAIN wo.eoemeeeaoereeeen
25 124818 NUT, 120 . ooiiirinssasssssisssssnsesssscssssssssansansnrnnsnnns ]
* SEE ENGINE MANUAL

17




G3560110

————

REPAIR PARTS

A Symbol denotas critical assembly points.

i,
~

AEF. KEY #18

|— REF. KEY #38

usirranty.

— REF. KEY #23 DETAIL A’

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other
than eriginal equipment paris may void your

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

A347 8

18



Gaseo110 ____ PREPAINTED DECKASSEMBLY
KEY# PART# DESCRIPTION QTY
1 325103 40" DECK KIT cevvriseserans SO reemeenrr s annae et 1
2 326480 TOLE GUARE ....ocviecaene JU R
3 180077 SCREW, 5/16-18 X .75 vuvesvesssarra- cernen werermeneren 1
4 1498 NUT, 5/16-18 wuvianener P IS
5 180077 SCREW, 5116218 X .75 ceosiussuresrssssssneas
6 1498 NUT, 5/16-18 ucunere SO —

7 317017 BRACKET CHUTE MOUNT ...c.c.o.n .

8 120393 WASHER, FLAT .344 X .69 X .065 ..

9 322320 LEVER ASSEMBLY .......

9.1 58319 PIN ...

9.2 322319 LEVER CHUTE LATCH
10 180077 SCREW, 5/16-18 X .75 cecussnnererens P prsanneransresins
1 1498 NUT, 5/16-18 cenvsreesnrmas B .
12 313929 BRACKET, RH LIFT REAR .........

13 180077 SCREW, 5/16-18 X .75 wcxverassnrsers

14 1498 NUT, 5/16-18 serrerers S

15 310667 BRACKET, LH LIFT REAR ...... ..

16 180077 SCREW, 5/16-18 X .75 wevervsasaens

17 1498 NUT, 5/16-18 ceunesr O w2
18 326893 BRACE, IDLER SUPPDRT wevmremeresrararrass e
19 308231 SCREW, 1/d-20 X 1.25 vavsssssssnnsarsmssssamssnsrrmsasssnsusssss 1
20 180077 SCREW, 5/16-18 X .75 cvssnsusserverssssnnirnas voreennn 2
2i 120393 WASHER, FLAT 394 X 169 X 065 rvcorromssssassrsecs 2
22 44108 NUT, 516-18 vovverers vereamerearenearaeanerenenias -
23 322120 IDLER ARM ASSEMBLY 1
231 322116 ARM, IDLER «.vevvsiesninnes vonnes 1
232 41601 RIVET, OVSET «..covrviverecnns 2
23.3 306973 - BRAKE PAD - HARD .. 1
24 304420 BOLT, .500 X 2.15 ....... . eevionereesnensinnn
25 996307 WASHER, FLAT 391 X 1.00 K 209 vvvrreeemsiresresse e 1
26 990416 WASHER, FLAT 391X 1.00 X .125 ..... AN
27 326249 BRACKET, EXTENSION IDLER .ussssssstrrsscciciisnsenns 1
28 180077 SCREW, 5/16-18 X .75 eeavsssssesmssssrracss . \....&
29 1498 NUT, 56-18 .1scrsannsnes B D w2
30 321828 BLADE BRAKE ASSEMBLY +.\eeeseunes .1
30.1 135624 RIVET, TREET eveeranrens B W2
30-2 . 30411% BRAKE ARM ........ccemeucecs N o
30.3 306973 BRAKE PAD - HARD ooccucincnnne 1
31 180077 SCREW, 5/16-18 X .75 ... wi
32 120393 WASHER FLAT .344 X .69 X .065 .. -1
33 1498 NUT, 5/16-18 .. i
34 315396 ROD, BRAKE ....oxcssuenans -l - =B .1
35 1502 NUT, 1420 ueene . I
36 35410 SIPRING arvcnverssersnesincessbsssesassarasosssssians seeres w1
37 1498 NUT, 5/16-18 ol
38 337734 QUILL ASSEMBLY . .2
38-1 56425 SHAFT/SADDLE ........... e A ... ]
20 7 :rmli n_l_“"‘l"t‘i"l’"l“ 1
38-4 55547 QUILL CASTING c.censsseres rerssemsannennres [T 1
38.5 49562 BEARING, BALL ...coooumsueues eeeeemeeere asetamanrareneaee !
386 50818 SPACER, SLEEVE ......... rerareeeenes eeeerrreensasres 1
38.7 331067 SPACER, QUILL .ccovurres B 1
38.8 333132 PULLEY, QUILL V5L . eveeensvess reeaeteesnrn e anaaenaees 1
389 56365 WASHER, SPECIAL QUILL . veecevanmscssasenansnssccssinns i
38.10 1282 NUT, 7/16-20 wereevnen- eeeenmeeameroesbanaeereeene i 1
39 35498 SCREW, 5/16-18 X .75 voversucrerunscsnsssnarnns . ?
40 300345 SCREW, 5/16-18 X 138 ceeeenser IO 1
41 318445 BRACKET, FRONT DECK ........ reeeerennenas ceeerens ]
42 180077 SCREW, 5/16:18 X .75 ceeuneerssscnrrasensmmsssssssssssssstinass 4
43 328155 PLATE-MOUNTING ... eeeeeerrenesinaeanteannareeie 1
44 1498 NUT, §/16-18 ......... ebabensseasmeneen st abstn e cebatsrnnras 4
49 317041 BRACKET, GAGE WHEEL, LH.... eneene ]
50 180077 SCREW, 5/16-18 X .75 coocrues SR .3
51 1498 NUT, 5/16-18 . vevarsererreseeens 3
52 322464 BRACKET, GAGE WHEEL, RH FRONT ovvnoer e oee 1
53 314282 BRACKET, STABILIZER ......... SRR 1
54 180077 SCREW, 5/16-18 X .75 wueenrosssnassnrene- 1
55 12685 SCREW., 5/16-18 X 1.50 .... 1
56 1498 NUT, 511618 ccneerenen. O w1
57 309070 BLADE, 2032 ..cccnniuens verraannenes w2
58 . 2483 WASHER, .39ID X 1.25D X .07 ...... FRY"
59 39573 SCREW, 3/8-24 % 1.00 1uneeererescesrsesanssmsesaremsssssnsnnsr 2
60 45171 NUT, 3/8-16 vuvre eeeeenenennen w1




G3560110 _

REF.
PHE-PAINTED DECK PG.
(EXTENSION IDLER)

REF. .
PHE-PAINTED DECK PG.
(IDLER ARM ASSY)

NOTE: ALWAY S USE ORIGINAL EQUIPMENT

ALL UNNUMBERED
PARTS. Use of service/replacement paris other ITEMS ARE INTERCHANGEABLE
than eriginal equipmaent parts may void your WITH OPPOSITE SIDE

uarranty.

3311434




635601 10 FINAL DECK ASSEMBLY
__————-————_'_’_“__ = — — — —

KEY# PART# DESCRIPTION QTY
i - ASSEMRBLY, 40 DECK orvinsnmrermsrmctsssanmnrrrositnianaaesas 1
2 58306 ROD, DECK HITCH ...... ol
3 8260 PIN, HAIR «eereuvener el
4 57325 BOLT, 38016 X 2.00 vvusrrsesssrsssusrmssissssnsenssossassnrases !
5 25210 WASHER, FLAT 386X 1.25 X .09 ..o covmuerressrssanas 1
6 1346 RETAINER, BELT onvevstsssmsensserensssssnsrsssmsomsssssasnss 1
7 310326 PULLEY, IDLER ..........- AbiamAEEEETETYAosimammEEarTEoLoiELEes 1
8 996307 WASHER, FLAT 391 X 100X 200 1vvvvrmooeersrurerreee 1
9 120382 WASHER, 393 X .68 X .10 vcvverv - R
10 120377 NUT, 3/8-16 cuven. e eseoemeeremreeeennenene e o san et e e enensis 1
11 300473 SPRING, TENSION .-everaresesierss ) e I
12 319005 BELT, V5L 81,00 .uesssseuemsrearsssness rreennan 1
13 328257 GUARD, BELT LH eccoenremisersesinns rvercieina 1
14 180077 SCREW, 5/16-18 X .75 corsverssrsnssmssenesrasronemcosssnseseses 3
15 120393 WASHER, FLAT 344 % .69 X .05 -1rvrv.vonemesrsessss 3
16 1498 NUT, 511618 o.ovooooarenereasensecsasssnsasenomssissiensesooas. 3
17 42348 GRIP-LEVER GRASS ccvu,bcron ................ i
18 302611 GAUGE WHEEL .. % % AW 2
19 23763 BOLT, 500 X 1.380 sovsesreeessersecssesssassssmssas oo ssessseas 2
20 1499 INUT, 3816 wternrvssssnnsnsssenssessassasasense -cessssassamsssscs 2
21 304422 CHUTE DEFLECTOR secscesssseerssessessasass o oossssssssssion 1
22 314975 SPRING, TORSION CHUTE m:n_zcmn ............... 1
23 304424 ROD, FIVOT DECK .. ST
24 3535 NUT, PUSH ON GAP s1nesresestensssssanessasssossessssasanseess 1
29 58305-830 BRACKET, LINK DEGK FRONT wccurecuroree - ssneaneees 1
30 58247 NLIT, ADJUST «o. o evssusssiresoamtseasmesses oo ieistssasmsaescos 2
31 180079 SCREW, 5/16-18X 1.00 . veanr e emaranrmarene
32 1498 NUT, 511618 vonresovemnenserscsteenesserenscmssasssnarasssss 2
* REFERENGCE ONLY

21 ’s!



REPAIR PARTS

G3560110

|
|

NOYTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED ‘ l

, PARTS. Use of scervicelreplacement parts other IS EMS ARE INTERCHANGEABLE
than eriginal equipment parts may vaoid your WITH OPPOSITE SIDE
Warranty. 28341 12

22 '

S



G3560110

M_——'___—ﬁ—ﬁ_—_—

ELECTRICAL ASSEMBLY

| TEWOW 3 o ;o—._-“.i‘- ) o1
@ ] lz oilf " B L "
DECK SwTEil SIAR) - awiar swncu_sj sﬁ{:‘: gun;:clnt
il ORI oS

KEY# PART# DESCRIPTION oryYy
1 328253 HARNESS, WIRE ...... e erpinanrmrariostanrrararsasannne 1
2 41482 PRESS CLIP ...... fpitsrmmeerriiinseseazesass
3 303064 ASSEMBLY, LIGHT WIRE ..coccunirnnins
4 52572 BULB, HEADLAMP ................. puna
5 57444 [
& 41482
7 327355 SWITCH-]GNITION.. R
8 327352 NUT, 5/8:8 cnsivemmrianmmnnanraiaas R
9 327350 KEY, IGNITION ..rvcsinmanee P T
10 300133 AMMETER ..comumummranrionsnmmmssrsbintammmmrsss cxnnsnrazrmssssans
11 300334 LIGHT SWITCH ONJOFF PANEL MOUNT ......... R
12 320082 SWITCH, DOUBLE POLE ...eeieaneeae resiismTamEee-imsamEErEr 1
13 57444 TIE, CABLE ........ turtiznannTay erammavermerisssnrnrrransassnsnnne 1
14 R7476 SWITCH,SCREW MOUNT wceeeers e emrmrreroiatErrarTrasat 1
i5 57220 SCREW, #12 X .50 ........ P FYPPP— PO 2z
16 53716 SOLENOID ..cossnsananarars crpuna 1
17 IB7745 SCREW, 1/4-20X .75 ...... . .
18 1502 NUT, 1320 caceeanenrnrissnnsnnas R
19 271172 NUT, Hd&20 coannarinananse [ U
20 138485 WASHER, 320X .61 X .03 s iniimmarre s
Z1 120368 NUT, 5/16-24 ..
22 57444 TIE, CABLE ....ocuvavmneens btammssnearbbissarmsrmvEiiELERIRYTTY" 1
23 5e511 WIRE. QRDUND 12.5" crissazmranar [ paan |
24 271184 NUT, 5/16-18 ........ [— o
25 57547 SWITCH, SEAT.......... S '
26 160505 SCREW, 1/4-20X 38 coviivasn -2
27 302257 BATTERY 12V 7 PLATE ...oocivneven el
28 87551 ROD, BATTERY ......... T reinnananns |
pa) 57552 ROD, BATTERY, TOP ...cvtaenineans R . |
ae 325232 NUT, WING --ceveoe . U 1
31 180020 SCREW, 14-20 X .75 coirisranaanne VU WS 2
32 271172 NUT, 1/4-20 ....... AP pm— n N 2
35 o195 TRAY - BATTERY ...crsinsnanuaaes PO, . pamsamammarhremsin 1
36 335417 BOOT, BATTERT -ivcecrriviisinmmmmnraisiasan savramrsssarnases 1
SCHEMATIC DRAWING
1 - B4 _ EELIY CAOAN
l_ “&) "||““‘~"‘ m - == h" FRAUE .
(LT . _ RED :<;w||m>3 |' mmm ;

RID —— | sougw @5 - “ !

—— 3 — Uu_u\(" “' nuu;

- foatte ]
21 YEU| (% 5
v LG 1 5 L2
LY GIRTEH | -H L‘ L MUE/MAlE /’j
I i) Tewwen/

[’ ) e . . il
BUE
- |-t
[ \] BE E, T .
@ nuu:x l J 5&‘5‘;‘, ﬁ:{rﬁ:g’:l G smon X5t
(CPCIE ¥ax) 1 ' Fosfhion |G W]t ]
] n:': 1=l QFF =]
——} .
s — i _@ START 1=
g
\_6&_"_—"’_ o _nw;u_“l'
AT TOURNETER ALK N
7 y M WEALIEANS
LU —a—-—"U———-——“-uEa-
L Il-ﬂcﬁ“__

ugin Swlla

23




G3560110

REPAIR PARTS

|
|
|

e e o,
o
s

P A

KEY# PARTH# DESCRIPTION Q7Y
1 321765 DECAL, DASH, PTO/LIGHT -.viiiisimminnininnan- 1

9 402142 NAMEPLATE, TURFMASTER WHT/BLIC 2

14 35835 PAD, FOAM HOOD TOP H-6/7 «vrvnree-

15 558168 PAD, FOAM HOOQID SIDE H-6/7 ...

17 320714 DECAL, HOODSIDE, RH, H-21 .

18 320713 DECAL, HOOQDSIDE, LH, H-21..

19 322326 NAMEPLATE, 12.5/40 WHITE .........
20 Fl4462 DECAL, CONSOLE, RH LARGE FRAM :
21 314463 DECAL, CONSOLE, LH LARGE FRAME +vvoeereoencne 3130350 A

24



G3560110 DECAL ASSEMBLY

HEAT SHIELD

KEY# PART# DESCRIPTION Ty
1 02700 DECAL, CAUTION DECK LH .ceeecivssiinn, 1

) 2 402701 DECAL, CAUTION DECK RH, CUT HA I

j 3 338539 DECGAL, CONS CAUTION .vrveeearare-- 1

. 4 402214 DECAL, HEIGHT ADJUST ..o..ooue 1

5 311394 DECAL, SHIFT REVINEUTRAL ...cocovrn - i
& 331005 DECAL, SHIFTER POSITION ... 1
7 402702 DECAL, BRAKEJCLUTCH ...sunn 1
8 338543 DECAL, HOT SURFACE WARNING ovoerseremerececsans | N
9 338542 DECAL, DRAWBAR WARNING vcverrmecccssiiiinnnrcssnn | 239647 A

25




ACCESSORIES

G3560110

—— — — — —— ——

Contact the dealer where your tractor was purchas
are unable to contact the dealer, write to the address on the warranty page of your

Operator's manual.

ed for the available accessories. If you

3 For heavy duty grass

Model # 24720
Tow behind Lawn
Sweeper for grass

Large Lawn Tractor

== 57170000

Mulching Kit (42/43" Deck)
= 57160000

- Mulching Kit (40" Deck)

Model # 57083400
Grass Collector for
40, 42, 43" decks

collection order Model
#57091000 Air Assist

Madel #56610901
48" Snowblade

- Moded
56720100
5673020
24003
309070
330277
316608
325762

for heavy snowfall By,

——

Model # 24525

Tire Chalns - 20" x 8.0 tires
Model # 24515

Tire Chains - 20" x 10.0" tires

OTHER ACCESSORIES

Description
Whael Waights - Front - 1 pr, wmtg. hdw. - Fits 15" tires
Whoal Weights - Rear - 1 pr. w/mtg. hdw. - Fils 18" & 20" tires (for 4ws only)
Wheel Weights - Rgar - 1 pr. w/mig, hdw. - Fits 18" & 20" tires (for 2ws only)
40" High Lift Blade for Bagging or Side Discharge (Requires 2)
40" Mulching Blade (Requiras 2)
43" High Lift Blade for Bagging or Side Discharge {Reguiras 2)
43"Mulghing Blade (Reguires 2)

26





